Sep. 2007 CUBE-ST/CUBE-ST-R

CuBE-ST SERVICE NOTES

Table of Contents

Cautionary NOtes ... 3 Test Mode......ooiiiiiiiiiiis 14
Specifications ..o 4 Block Diagram .........cccocevvinninininiinininnineeiseienns 16
Difference between CUBE-ST and CUBE-ST-R............. 4 Circuit Board (Main, Jack, Input, Mic Board) ............. 18
Location of CONtrols .....coeveriereerienierienereneeeeieeeeseene 6 Circuit Diagram (Main Board: 1/3, Jack Board)......... 20
Location of Controls Parts List.......c.ccecereverieniecienercennnne 7 Circuit Diagram (Main Board: 2/3).......ccccceovuvniviiinnnnns 22
Exploded VIeW ... 8 Circuit Diagram (Main Board: 3/3).......ccecevvuviiniiiinnns 24
Exploded View Parts List........ccccoouvviniinninninninnne 10 Circuit Diagram (Input, Mic Board) ........ccccceeuvuviinnnns 26
Parts LiSt..ccvieeerieeereeieiereeteeeee e s 12 Circuit Board (Panel, Pedal Board)..........cceceeverreennnne. 28
Checking the Version.........c.ccccooevevinneeinieinieieccine 14 Circuit Diagram (Panel, Pedal Board)...........ccccouuuece. 30
ﬁievise Information \

Jan. 25,2008 p- 10 Added A symbols.

May 5, 2008 p-3p- 11 Added AC cord for Taiwan and China.

Apr. 4,2012 p-8 Changed supply units.

May 30 p.-8 p. 10 Changed supply units.

Jan. 23, 2013 p-5p.8p. 11 Corrected errors.

Dec. 24,2013 p-13 Corrected errors.

Jan. 21, 2015 p-3 Changed description.

\ Jan. 30, 2015 p-12,p. 13 Added words. ‘

Copyright © 2007 Roland Corporation

All rights reserved. No part of this publication may be reproduced in any form without the written permission
of Roland Corporation.

17058510E0 Printed in Japan (0370) (SC-KWS)
Roland



Sep. 2007 CUBE-ST/CUBE-ST-R

Cautionary Notes

Before beginning the procedure, please read
through this document. The matters described may
differ according to the model.

No User Data

This product cannot save user data. Backing up user data during servicing is
not required.

Part Replacement

When replacing components near the power-supply circuit or a heat-
generating circuit (such as a circuit provided with a heat sink or including a
cement resistor), carry out the procedure according to the instructions with
respect to the part number, direction, and attachment position (mounting so as
to leave an air gap between the component and the circuit board, etc.).

Parts List

A component whose part code is ********

cannot be supplied as a service part
because one of the following reasons applies.
* Because it is supplied as an assembled part (under a different part code).
* Because a number of circuit boards are grouped together and supplied as
a single circuit board (under a different part code).
* Because supply is prohibited due to copyright restrictions.
* Because reissuance is restricted.

® Because the part is made to order (at current market price).

Circuit Diagram

In the circuit diagram, “NIU” is an abbreviation for “NOT IN USE.” The circuit
board and circuit board diagram show silk-screened indications, but no
components are mounted.



Sep. 2007 CUBE-ST/CUBE-ST-R

.f. L
Specifications
CUBE-ST, CUBE-ST-R <GUITAR/INSTRUMENT Channel>
Input Jack (1/4-inch phone type)
Foot Switch Jack (1/4-inch TRS phone type, TIP: EFX, RING: DELAY/
Rated Power Output REVERB)
STEREO5W (25 W +25W) AUXIN Jack (Stereo miniature phone type)
PHONES Jack (Stereo 1/4-inch phone type)
. AC Adapt k
Nominal Input Level (1 kHz) aptorJac
MIC/LINE Channel: -50/-10 dBu Power Suppl
GUITAR/INSTRUMENT Channel: -10 dBu PPy
STEREO AUX IN: -10 dBu DC 9 V: AC Adaptor or Dry Battery (LR6 (AA) type) (optional) x 6

* 0dBu=0.775V rms
Current Draw

Speakers 235 mA
16 cm (6.5 inches) x 2
Dimensions
Controls 415 (W) x 295 (D) x 250 (H) mm
POWER Switch 16-3/8 (W) x 11-5/8 (D) x 9-7/8 (H) inches
<MIC/LINE Channel>
SELECT Switch (MIC/LINE) Weight
VOLUME Knob 5ok ading B
. Lineluding-Batteryn) (excluding Battery’
EQUALIZER Knobs (BASS, TREBLE) i lbg ) (exclu ";“1 ’ L[?)
DELAY/REVERB Knob 8oz (excluding Battery)
<GUITAR/INSTRUMENT Channel>
TUNER Switch Accessories
TYPE Switch ACCord  for 117V (#01903345)
GAIN Knob for 115V TW (#02562456)
VOLUME Knob for 220V CN (#05121389)
EQUALIZER Knobs (BASS, MIDDLE, TREBLE) for 230V (401903356)
EFX Knob for 240V (#03785590)
DELAY/REVERB Knob AC Adaptor (#04236101)
Owner’s Manual English (#5D001041)
Indicators
TUNER Options
POWER Carrying Case: CB-CS1
Foot Switch: FS-5U (BOSS), FS-6(BOSS)
Connectors Connection Cable: PCS-31
<MIC/LINE Channel>

Input Jacks (XLR type, 1/4-inch phone type)
Foot Switch Jack (1/4-inch TRS phone type, TIP: mute, RING: DELAY/
REVERB)

*In the interest of product improvement, the specifications and/or appearance of
this unit are subject to change without prior notice.

Difference between CUBE-ST and CUBE-ST-R

CUBE-ST-R is different from CUBE-ST in the following parts. Other specifications are all same.

CUBE-ST CUBE-ST-R
Part Code Part Name Description Part Code Part Name Description
SD001030 CABINET ASSY Black SD001031 CABINET ASSY Red
SD001028 GRILL Silver SD001029 GRILL Bright Silver
SD001042 PACKING CASE SD001043 PACKING CASE




Sep. 2007 CUBE-ST/CUBE-ST-R

Location of Controls

® @ ® @ ©

E CHANNEL -

—_ AR /IN;TRUMENT CHAN| | EL ——— | ——

DELAY/REVERB

| — MIC/LII

o

«

/
@ [@ir5z7 AMPLIFIER

©

BRIT STACK
BLACK PANEL | GOMBO ¢
E = CLASSIC

16\ R-FIER

JC CLEAN /55

@ @

/

USE ROLAND PSB-1U
ADAPTOR ONLY

FOOT SW
m GUITAR/INST CH|_ MIC/LINE CH
TIP: EFX TIP: MUTE
| RING: DELAY/REVERB  RING: DELAY/REVERB

=

THIS CLASS B DIGITAL MEETS ALL OF THE USIN
EQUIPMENT REGULATIONS. .

CET APPAREIL NUMERIQUE DE LA CLASSE B RESPECTE TOUTES LES EXIGENCES DU REGLEMENT SUR LE
MATERIEL BROUILLEUR DU CANADA.

THIS DEVICE COMPLIES WITH PART 15 OF THE FCC RULES. OPERATION IS SUBJECT TO THE FOLLOWING TWO
CONDITIONS: (1) THIS DEVICE MAY NOT CAUSE HARMFUL INTERFERENCE, AND (2) THIS DEVICE MUST ACCEPT
ANY INTERFERENCE RECEIVED, INCLUDING INTERFERENCE THAT MAY CAUSE UNDESIRED OPERATION.

CE @N22s E

Roland Corporation
MADE IN CHINA




Sep. 2007

CUBE-ST/CUBE-ST-R

Location of Controls Parts List

No. Part Code Part Name Description Q'ty
1 SD000911 POTENTIOMETER RD901F-40E1-15F-0B10K-00DM8 10
SD000043 R-KNOB W/HOT STAMP 10
17048630 VR ACCESSORY NUT M9 10
40452178 VR WASHER M9 10
2 SD001038 LED GREEN L-710XVGD-E-SZ 1
3 SD001037 LED RED L-710XSURD-E-SZ 3
4 02456390 3.5MM JACK STEREO YKB21-5290 1
5 13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) 1
22 EHTEE- JACK NUT 2 PLASTIC/BLK 1
5100023941
6 01901001 XLR CONNECTER NCJ9FI-H 1
40011101 SCREW 3X8 BINDING TAPTITE B BZC 2
7 SD000082 PUSH BUTTON 1
01348745 SWITCH (PUSH) SPUP192700LF 1
8 SD000043 R-KNOB W/HOT STAMP 1
SD001036 POTENTIOMETER RV110F-20E1-15A-B100K-0061 1
17048630 VR ACCESSORY NUT M9 1
40452178 VR WASHER M9 1
9 13449146 6.5MM JACK YKB21-5012 (W/SW) 1
2259756~ JACK NUT 2 PLASTIC/BLK 1
5100023941
10 SD000906 KEY TOP 2
SD001037 LED RED L-710XSURD-E-SZ 1
11 SD000907 ROTARY SWITCH SR1712F-0108-175F0A-N9-N-008 1
SD000043 R-KNOB W/HOT STAMP 1
17048630 VR ACCESSORY NUT M9 1
40452178 VR WASHER M9 1
12 02897801 SEESAW SWITCH SDDJE13200 94V-0 1
13 40454856 SCREW M4X10 BINDING NI 1
14 13449717 ADAPTOR JACK HEC2392-0101509 1
15 40237101 SCREW M3X8 PAN MACHINE W/SW+SMALL PW BZC 1
16 13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) 2
22450756~ JACK NUT 2 PLASTIC/BLK 1
5100023941
17 22365714 CORD HOOK 1
40237101 SCREW M3X8 PAN MACHINE W/SW+SMALL PW BZC 1
18 SD001033 BATTERY COVER ASSY 1



CUBE-ST/CUBE-ST-R

Sep. 2007

Exploded View

BADGE BACK SIDE

Bond after screwing.




CUBE-ST/CUBE-ST-R

Sep. 2007

..y

2l

%////////////////é.




Sep. 2007 CUBE-ST/CUBE-ST-R

Exploded View Parts List

Parts
No. Part Code Part Name Description Qty
1 SD000017 BADGE 1
2 SD001028 GRILL SILVER (for CUBE-ST) 1
SD001029 GRILL BRIGHT SILVER (for CUBE-ST-R) 1
3 -SB004030- 5100025837 CABINET ASSY BLACK (for CUBE-ST) 1
Sb004634- 5100025838 CABINET ASSY RED (for CUBE-ST-R) 1
* The CABINET ASSY includes the following parts.
4 SPbee1e26- 5100027111 TRIM SASH 1
5 -SD001023. 5100027098 CORNER PROTECTOR TOP 2
6 -SD001024. 5100027096 CORNER PROTECTOR BOTTOM L 1
7 SB064025- 5100027097 CORNER PROTECTOR BOTTOM R 1
(e SIDO01027 RIIBRLDR TOOT D20 5XT1 ﬂ.E 4
8 5100027159 RUBBER FOOT D30.5XT9.5 £
9 SD001032 SPEAKER W6504-436A 2
10 5P06+e22- 5100025829 CHASSIS ASS¥— W/CUSHION 1
* The CHASSIS ASS¥ includes the following parts.
i EVA PACKING 370x40x1t W/ADH 1
L EVA PACKING 100x20x1t W/ADH 2
i EVA PACKING 120x10x1t W/ADH 4
L EVA PACKING 19x15x0.5t W/ ADH 4
11 S2000035- HANDLE WITH ESCUTCHEON 1
* This unit includes the following parts.
5100011381 HANDLE 1
5100011382 HANDLE PLATE 1
5100011383 HANDLE HOLDER 1
12 SD000043 R-KNOB W/HOT STAMP 12
13 SD000993 MAIN BOARD ASSY 1
* The MAIN BOARD ASSY includes the following parts.
14 e JACK BOARD ASSY 1
15 R MIC BOARD ASSY 1
16 e INPUT BOARD ASSY 1
17 SD000995 PANEL BOARD ASSY 1
* The PANEL BOARD ASSY includes the following parts.
18 B PEDAL BOARD ASSY 1
19 22365714 CORD HOOK 1
20 SD000082 PUSH BUTON BLACK 1
21 SD000906 KEYTOP ROUND,WHITE 1
22 —22150756- JACKNUT 2 PLASTIC/BLK 4
5100023941
23 02897801 SEESAW SWITCH SDDJE13200 94V-0 1
24 SD000422 BATTERY SHEET 1
25 SD001033 BATTERY COVER ASSY 1
* The BATTERY COVER ASSY includes the following parts.
R EVA PACKING 28x2x0.5t W/ADH 2
R BATTERY CUSHION 1
26 SD000421 BATTERY PLATE 1
27 SD000418 BATTERY CASE 1
28 SD000427 BATTERY SPRING +- 1
29 SD000426 BATTERY SPRING + 1
30 SD000425 BATTERY SPRING - 1
31 SD001035 BATTERY WIRING 1
32 SD000464 HIMERON W/ADH 6x50x10.5 3
33 SD000446 HIMERON W/ADH 4x15xt0.25 2
34 SD001047 DCJACK HOLDER 1

* The following unit includes all the parts from No.10 to 34 mentioned above.
#SD001022 CHASSIS ASSY



Sep. 2007

CUBE-ST/CUBE-ST-R

Screws

No. Part Code Part Name Description Qty
a SD000067 SCREW 3X12 TRUSS TAPTITE Al BZC 23
b 40010134 SCREW M4X20 BINDING MACHINE BZC 8
c 40010567 SCREW M4X35 SPECIAL TRUSS BZC 4
d SD000069 WASHER M4 11FAI ADDITIONAL WASHER 4
e 40230789 SCREW 3X10 OVALHEAD MACHINE BZC 2
f 40011689 SPEED NUT M3 F-TYPE 2
g 40010689 SCREW 4X25 TRUSS TAPTITE Al BZC 4
h SD000370 PLATE WASHER 4.2X10X0.5T FEBC 4
i 40010667 SCREW 4X16 TRUSS TAPTITE Al BZC 4
j 40010534 SCREW 4X20 ORIGINAL TRUSS MACHINE BZC 2
k 40564601 SCREW M5X35 OVALHEAD MACHINE BZC 2
L 40011323 SCREW 3X10 BINDING TAPTITE P BZC 6
m 40013067 SCREW M3x8 PAN MACHINE W/SW+SMALL PW ZC 7
n 40237101 SCREW M3x8 PAN MACHINE W/SW+SMALL PW BZC 7
o SD001046 STANDOFF HEX.BOSS 5.5x20 M3 5
p 40454856 SCREW M4x10 BINDING MACHINE Ni 1
q 40011312 SCREW 3X8 BINDING TAPTITE P BZC 2
r 40452178 VR WASHER M9 12
s 17048630 VR ACCESSORY NUT M9 12
t SD000916 WASHER M9 T=2.5 1



Sep. 2007 CUBE-ST/CUBE-ST-R

Parts List

Due to one or more of the following reasons,
parts with parts code ******** cannot be supplied as service parts.

SAFETY PRECAUTIONS:
The parts marked /\ have
safety-related characteristics. Use
only listed parts for replacement. * Part supplied only as a component in a complete assembly
* Copyright does not permit the part to be supplied

* Part is sold commercially

NOTE: The parts marked # are new. (initial parts)

The description "Q'TY" means a necessary number of the parts per one product.

CASING

# SD001023 CORNER PROTECTOR TOP 2

# SD001027 RUBBER FOOT D30.5XT10.5 4

# SD001025 CORNER PROTECTOR BOTTOM R 1

# SD001024 CORNER PROTECTOR BOTTOM L 1
SD000017 BADGE 1

# SD001033 BATTERY COVER ASSY 1

# SD001030 CABINET ASSY BLACK (for CUBE-ST) 1

# SD001031 CABINET ASSY RED (for CUBE-ST-R) 1

# SD001022 CHASSIS ASSY 1
5100025829 CHASSIS W/CUSHION 1
22365714 CORD HOOK 1

# SD001028 GRILL SILVER (for CUBE-ST) 1

# SD001029 GRILL BRIGHT SILVER (for CUBE-ST-R) 1
SD000035 HANDLE WITH ESCUTHEON 1

# SD001026 TRIM SASH 1

KNOB, BUTTON
SD000043 R-KNOB W/HOT STAMP 1
SD000906 KEYTOP 1
SD000082 PUSH BUTTON 1

SWITCH
SD000907 ROTARY SWITCH SR1712F-0108-175F0A-N9-N-008 ~ SW1 on Panel Board 1
01348745 SWITCH (PUSH) SPUP192700LF SW1 on MIC Board 1
02897801 SEESAW SWITCH SDDJE13200 94V-0 1

JACK, EXT TERMINAL
13449146 6.5MM JACK YKB21-5012 (W/SW) JK3 on Input Board 1
13449252 6.5MM JACK YKB21-5006 (STEREO W /SW) JK1 on Main Board, JK4, JK5 on Pedal Board 3
02456390 3.5MM JACK STEREO YKB21-5290 JK2 on Main Board 1
01901001 XLR CONNECTER NCJ9FI-H JK4 on MIC Board 1
13449717 ADAPTOR JACK HEC2392-0101509 JK6 on Jack Board 1

SPEAKER, BUZZER

# A SD001032 SPEAKER W6504-436A 2

PWB ASSY

# SD000993 MAIN BOARD ASSY 1

# SD000995 PANEL BOARD ASSY 1

DIODE

# SD001038 LED (GREEN) L-710XVGD-E-SZ LED3 on Panel Board 1

# SD001037 LED (RED) L-710XSURD-E-SZ LED1, LED2, LED4, LEDS on Panel BORD 4

POTENTIOMETER

# SD001036 POTENTIOMETER RV110F-20E1-15A-B100K-0061 VR1 on MIC Board 1
SD000911 POTENTIOMETER RD901F-40E1-15F-0B10K- VR1-VR10 on Panel Board 10

00DM8
FUSE, FUSE HOLDER
# A SD001039 FUSE MRT160/250V F2 on Main Board 1
A F2559306R0 FUSE MRT 1.6A/250V F1 on Jack Board 1
WIRING, CABLE
# A SD001035 BATTERY WIRING 1

10



Sep. 2007

CUBE-ST/CUBE-ST-R

SCREWS
SD000067 SCREW 3X12 TRUSS TAPTITE A1 BZC for Corner Protector, Trim Sash 23
40010667 SCREW M4X16 TRUSS TAPPING-A FE BZC for CHASSIS 4
40010689 SCREW 4X25 TRUSS TAPPING A1l FE BZC for Foot 4
40010134 SCREW M4X20 TRUSS MACHINE BZC for Speaker 8
40010534 SCREW M4X20 SPECIAL TRUSS BZC for CHASSIS 2
22150756~ JACK NUT 2 PLASTIC/BLK 4
5100023941
40013067 SCREW M3X8 PAN MACHINE W/ for PCB 7
SW+SMALL PW ZC
40237101 SCREW M3X8 PAN MACHINE W/ for PCB, JACKHOLDER, Cord HOOK 7
SW+SMALL PW BZC
40564601 SCREW M5X35 OVALHEAD MACHINE BZC for Handle 2
40230789 SCREW 3X10 OVAL MACHINE BZC for Badge 2
40010567 SCREW M4X35 ORIGINAL TRUSS FE BZC for Grill 4
# SD001046 STANDOFF HEX.BOSS 5.5X20 M3 for PCB 5
40011689 SPEED NUT M3 F-TYPE for Badge 2
SD000430 PLANE WASHER D11 D4.1 T1 BLACK for Grill 4
40011101 SCREW 3X8 BINDING TAPTITE B BZC for XLR Connector 2
40454856 SCREW M4X10 BINDING NI for CHASSIS 1
SD000370 PLATE WASHER 4.2X10X0.5T FEBC for Foot 4
17048630 VR ACCESSORY NUT M9 for VR, ROTARY SW 12
40452178 VR WASHER M9 for VR, ROTARY SW 12
40011112 SCREW 3X10 BINDING TAPTITE B BZC for Battery Box 6
40011312 SCREW 3X8 BINDING TAPTITE P BZC 2
40011323 SCREW 3X10 BINDING TAPTITE P BZC 6
SD000069 WASHER M4 11FAI ADDITIONAL WASHER 4
SD000916 WASHER M9 T=2.5 1
PACKING
# SD001044 PACKING PAD UPPER 6
# SD001045 PACKING PAD LOWER 2
# SD001042 PACKING CASE for CUBE-ST 1
# SD001043 PACKING CASE for CUBE-ST-R 1
MISCELLANEOUS
SD000446 HIMERON 87-YP5-228-01 4X15XT0.25 VR 2
SD000464 HIMERON W/ADH 6 X50X0.5T BADGE 2
SD000418 BATTERY CASE 1
SD000421 BATTERY PLATE 1
SD000422 BATTERY SHEET 1
SD000426 TERMINAL SPRING + 1
SD000427 TERMINAL SPRING +- 1
SD000425 TERMINAL SPRING - 1
SD001047 DC JACK HOLDER 1
ACCESSORIES (Standard)
# SD001040 OWNER’S MANUAL JAPANESE 1
# SD001041 OWNER’S MANUAL ENGLISH 1
40232334 WARRANTY CARD MOCHIKOMI JAPAN ONLY 1
A 04236101 AC ADAPTOR WITHOUT AC PSB-1U (S) UNIVERSAL 1
CORD
A 01903334 AC CORD SET PSE 100V 1.0M FOR PSB-1U 1
A 02562456 AC CORD SET 120V 1.0M (NON POLAR) 1
A 01903345 AC CORD SET 120V 1.0M FOR PSB 1
A 05121389 AC CORD SET VMO0350-R 220V 1.0M 1
A 01903356 AC CORD SET 230V 1.0M FOR PSB 1
A 03785590 AC CORD SET SC-078-NA05 240VA 1



Sep. 2007

CUBE-ST/CUBE-ST-R

Checking the Version

Required Items

e Foot Switch (BOSS FS-5U x 2 or FS-6)
e Connection Cable for Foot Switch (PCS-31 or PCS-33)

Procedure

1.  Connect the Foot Switch to FOOT SW [MIC/LINE CH].
* Set the polarity switch of FS-5 to the jack side.
2.  Set each switch of the panel as follows.
POWER SW:OFF
INPUT SELECT:LINE
AMP TYPE: INSTURUMENT
All knobs:  Minimum (0 or OFF)

3. Hold down the pedal of FS-5U which is connected to [TIP: MUTE] of the
FOOT SW jack.
All LEDs on the panel light for about one second. Hold down the FS-5U
while the LEDs is lighting.

4. Release your hand immediately after the LEDs go off, and then press it
two times.

After the all LEDs blink for a while, the version number is displayed as
follows.

Version Left (RED) Center (GREEN) Right (RED)
1.00 * - -
1.01 - * -
1.02 - - *
1.03 * * -
1.04 * - *
1.05 - * *

*: blinks, -: goes off
5. Turn off the power of the CUBE-ST.

12

Test Mode

Required Items

e Foot Switch (BOSS FS-5U x 2 or FS-6)
¢ Connection Cable for Foot Switch (PCS-31 or PCS-33)
¢ Dummy Plug

Entering Test Mode

Execute the step 1-4 of ?Checking the Version? (p. 12).
After checking the version number, press FS-5U connected [TIP: MUTE] of the
FOOT SW jack. Then you'll enter ?1. DSP Test? for the first test item.

Exiting Test Mode

Turn off the power.

Skipping Test ltems

You can’t skip test items.

Details for Test ltems

1. DSP Test

DSP Test starts automatically as soon as you enter the Test Mode.
In DSP Test, the LED of Left, Center and Right will light in this order
corresponding to the progress of the test.

When the result of test is OK:

LEDs of Left, Center and Right blink.
When the result of test is NG:

LED of TUNER blinks.

If the test is OK, press FOOT SW [TIP: MUTE] to advance to the next test item.



Sep. 2007

CUBE-ST/CUBE-ST-R

2. Switch Test

When entering Switch Test, all LEDs go off temporarily.

Operate buttons, rotary switches, plugs and foot switches as the order in the

following table.

LEDs with “0” in the table will light, LEDs with “*” in the table will blink, and

LEDs with “-” will go off.

* I you mistake the order of operations or operate more than one item at a time,
LEDs of Left and Right will blink.

Operation Lighting LED
Left | Center | Right | TUNER
Press button
1 SELECT o o o -
2 TUNER o o [ o
Rotate rotary switch
INSTRUMENT o o o o
3 JC CLEAN o - - -
4 BLACK PANEL - - o -
5 BRIT COMBO o - - -
6 CLASSIC STACK - - o -
7 R-FIER STACK o - - -
8 ACOUSTIC SIM - - o -
9 MIC o - - -
10 ACOUSTIC SIM - - o -
11 R-FIER STACK o - - -
12 CLASSIC STACK - - o -
13 BRIT COMBO o - - -
14 BLACK PANEL - - o -
15 | JCCLEAN o - - -
16 INSTRUMENT o o o -

Pull out/Insert plug, Press Foot Switch

17 Insert into PHONES o - - -

18 Pull Out from PHONES o o - -

19 Press FOOT SW [RING: ) o o -
DELAY/REVERB]

20 Pull Out from FOOT - - - -
SW

21 Insert into FOOT SW o - - -
GUITAR/INST CH

22 Press FOOT SW [TIP: o o - -
EFX]

23 Press FOOT SW [RING: ) o ) -
DELAY/REVERB]

24 Pull Out from FOOT - - - -
SW

25 Insert into FOOT SW * * * -
MIC/LINE CH

o: lights, *: blinks, -: goes off

If the test is OK, press FOOT SW [TIP: MUTE] to advance to the next test item.

3. Volume Test

When entering Volume Test, all LEDs go off temporarily.

Operate the following knobs minimum—center-maximum and confirm the all
knobs work correctly with its LED.

*

*

If you mistake the order, the knob will not response.

After detecting all of the minimum, center and the maximum value, test program
advances to test of the next knob.

MIC/LINE CHANNNEL BASS

MIC/LINE CHANNNEL TREBLE

MIC/LINE CHANNNEL DELAY/REVERB
GUITAR/INSTRUMENT CHANNNEL BASS
GUITAR/INSTRUMENT CHANNNEL MIDDLE
GUITAR/INSTRUMENT CHANNNEL TREBLE
GUITAR/INSTRUMENT CHANNNEL EFX
GUITAR/INSTRUMENT CHANNNEL DELAY/REVERB
GUITAR/INSTRUMENT CHANNNEL VOLUME
GUITAR/INSTRUMENT CHANNNEL GAIN

Position of Knob  Lighting LED

0 or OFF Left

Center Left, Center

10 or maximum Left, Center, Right

When the test of all volume is completed, LEDs of Left, Center and Right will
blink.

Then, test is finished.

13



Sep. 2007

CUBE-ST/CUBE-ST-R

Block Diagram

IC9A

Q2

IC2A

: Ic2B

IC6

Vi

IC9B

Q3

Power AMP

IC10

v

POWER SUPPLY

+8V,+5V,+3.3V,+1.5V

JACK BO

e IC1A
2
AUX IN —
'YKB21-5290N
Ic1B
V‘Ij(g;ﬂ—ml 2 ICSA
v—{gj b4 N IC4 IC5A
0% -
INPUT BOARD GODEG |'>
AK4552
IC3B
JK4
NCJSFI-H O
MIC/LINE IC7A
'L & §| 1c8 Ic5B
=] ﬂ |
= ©11 CODEC
AK4552 |
s = | Ic7B
MIC BOARD C
MUTE
PANEL BOARD
LED = o
SW 5 ESC
VR = -
ROTARY SW I% g 1C14
[WpP1l
[WP2 ]
PEDAL BOARD
E JK4
FOOT SW A_EE &
E JK5 MAIN BOARD
YKB21-500 6

14




Sep. 2007 CUBE-ST/CUBE-ST-R

_E@_A[ PHONES

SP Lch

1

SP Rch

1

POWER SWITCH

—

AC ADAPTOR

BATTERY LR6 AA X6

15



CUBE-ST/CUBE-ST-R

o |

g 3 Das
O
5. [CChin-T]
2

|
{
2O N

0
111

el /O]
s

i
o

‘F{J‘
[=i=]
O

Circuit Board (Main, Jack, Input, Mic Board)

Sep. 2007

i i e 20
i mm%a: e K= e

cH i e SRS A A E B 71 T rw
e e S e

/

16






Sep. 2007 CUBE-ST/CUBE-ST-R

Circuit Diagram (Main Board: 1/3, Jack Board)

HOLDER1 E‘

Y. 2
3 1
i FL3
— WDCC1815R1-262L15 D6  PSWA1 O PSW2
RB051L-40 ]
1wy 2
Ll
2
3
1 TT.6A/250V |
= o5 — C184
4 0.1 4 WP1
o—:* c183 Tcer |27,
HEC2392-01-150 0.1 0.1 1] 2
CN6 )
— 22— L %
1 R135 l
B2B-EH c191-L 1 coe2 5.6KF(M c263
0.1 l - NIU T NU
— R137
18KF(MFS: R192
NIU
R136
3.3KF(MF)
R193
TERS NIU
JH-8M3 R139 C211  R140
4TKF(MF) 68P 47K
\
R143 |§
= 22KF(MFS  R144 n
47KF(MF 2
g xe
R151 2| S
§ 47KF(MF) g §
N~
E
A Qs 2
2SC4116GR Ag'8 p
3 2 1 1 c22a i I R156
1 T 1000P T T 3 27KFM
R126 S22
WP2 2.2K | .
2 o
1 c185 1 Wy c189 o c186 C225 C226
470116 4L 47016 L 470116 = 1000P 1000P
1 1 ciss D7 o
T 0.1 NIU Z
777 A
D8
155355
2 |< 1
A IC23 | AMP 5V L
UPC2905AT
= D N out -2
[m]
5 + l Lk_muill
C240 * € Cc182 c181
1050 3 c2a5 B 01 1 4_T o0
. 100/16
D9 / ) 7
155355
2 1< 1
A IC24 AMP_5V_R
UPC2905AT
1 3 . . .
N ouT =5
C276 NIU z 3
coae . L + C249 €250
1050 3 (7NN B 0.1 4 T o041
0.1 C248
F D . 100/16 NIU

18



Sep. 2007

CUBE-ST/CUBE-ST-R

% E2 L51
; vy c210
T160mA/250V  4.7uH 100/16
o C222
€209 R138 IC22 . 0.
68P 47K |
0 ey [
[ 11 VW ]g FB1 = h = D+1.5V
12 INV1 o =
DTC1
6 pveet [ 1 Sgs)su27
5| FB2 ouT1 4% A 4 L60
7 '[';‘Tvéz R141 L52 BLM21AG102SN1
m n 56 o~ ELLesHs2g
: : R142 s » 10KF(MF) 2 | vonz . . PN
PVCC2 ]
S N R148 19 9 1T C260 * c21
§ 4 N§ 15KFMF) S 11 22?1 ouT2 c221 N = 100/16 ¥ T 0.01 Le1
- 0.1 BLM21AG102SN1
. 2 2 | ot Q13 B DA'3.3
2 o L - 3| RT . _'E Qs5U27 =
x ex PGND
o 470P 14 | oop R153
sS]1 T 56 a L53
17 vrer © _ ELLGSHI51
5} T
IF) 1 L ] BDSESIEFV coe1 o J_ €230
T c228 B 100/16 3 —|- 0.01
1u
c215 DA3.3 =
1000P
Q14
DTC114EUA
N Q18
2SA1586GH
R209
10K c272
NIU
—— RESETO0 % |_—|:—

C273
NIU

H
T

19



Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Main Board: 2/3)

20

DA8 DAY  DA10  DAT1
188302 158302 188302 158302
IC12A \3.3 Ro3
¢3.3 TC7WO8FU 10K
1
— 2 ¢ ¢3.3
Ic128 )
enLut RESETO
B65-PH-K-S 3
R95
10K IC13 CTTToT T T T
DA3.d ~Nom <o R96 TC7WO8FU coocoo0oo0o000
Tk eb NC 29532885832
199 Re7 332 A1 vee SERRLePPPe0Y
<< s QOO0 0LOLOLOLOOLOO
4 10K D A c127
5 0.1
SDA
o HsoL s _U_U_U_LU_U_I
- wp
777D RA1 HN58X24512FPI D DzF3-3
D 47 < Roe
> 10K
. c148 NEFEERNERRER
b s EESEEREEEEREE
7770 DA3.3 cooooooooaac
[ayayayayajayayayayayayd
S>>>>5>>>>5>>3>2
D Lo
OA'3.3 79
C150 80
R99 ic12¢ 01
33K
DA12 3 TCTWO8FU TP1DCK o 1102
158302 P2 DMS 110
R100 TP3 DDl g 110
10K D TP4 DDO 3110
TP5 DRS O 310
b REF ¢3.3R103 10
RERA+3.3 Ri102
Ls5  NIU Dy 47K 84
156 NIU T L=
135 NIU 152 C1534
136 NIU Ic15 R104 10/50 0.1 >
137 NIU TC7ws3FU NIU % REF 1T =
138 NIU o A
L39 NIU 6 fonr S AR 777 REE 93
140 NIU 7 1 92 |
L54 NIU CHo com ot
RER+3.3 5 90
A =]
=
= ; INH & VEE 4 o
d 87
4 86 |
777 REE ~
RA3 D+1.5V
0 134
RA4
; T asse &l
10550 0.1 3
 MPX_SCAN T s
777 REF
c157 001 G161 N c167 22P D
C158 NIU  C162 NIU
€159 0.01 C163 NIU
C160 001 C164 NIU XI CX-49G
c256 16.9344MHz
01 OA'3.3 DA'3.3 —_
. j[ 0
REF DA'3.3 DA13 DA14 DA22 DA23 R111 98
158302 1SS302 158302 1SS302 o 10K S c170 22P 99
ic16 6 35
4 11 36
. DS g out ° R212 NIU a7,
33 NC 8 AV 142
2
R113 R114 R196 R197 hﬁ{ N DY RESETO cir1 L 77b
20K 22K 22K 22K $33 | S-80130ANMC-JCP-T2 1000P % 814
e
7770 D
FOOTSW_OR AM 20
FOOTSW_0T VW o
FOOTSW 1R VWA 2
FOOTSW_1T VWA
R116 1K
R117 1K 76
R198 1K $3.3 77
R199 1K e s e
1
. cos7 DA'3.3 b3
I 1050
X
b CN_U3
c173  c174’ " Coe5  Cc266 b NU SR8 Ci75 MCK 110
1000P  1000P 1000P  1000P pE > 22K 01 BOK & W11
2 —— W — | RKQ A—I1T
3 VWA
4 | rio 1« DAT WA
5 AD1
H: R120 1K Do M
AD
%D 0
R121 47
ci76 L R122 100 CbooOOO60O.
22p R123 100 Zzzzzz2z2z22:
R124 100 6666666666¢
D

77D



Sep. 2007 CUBE-ST/CUBE-ST-R

Sooooso
99399y
Sa33333
0000000

-

Df& 3 D+1.5V
C281 C282 C283

cvuu

EGND

DA'3.3 €278 C279 C280 NIU  NIU  NIU
33 NIU  NIU  NIU
R194 .
22K
R195 D D

47 NIU D
AN—s K PHONES
NiU
D
DﬁE‘S.B
RA9 S Ri58
47 S 2x
‘; m g PE_CONT
2 S MIC_LINE_GAIN
2 £ AMP_MUTE
W ADA_RESET
DA3.3
DA3.3  DA3.3
WP4
NIU 15 |
o C S
$ g mep Tom > . oo g e
NIU NIu ”I'D'U X33 EooTswoir _2_ 13
. | | e
24 R108 5100 > MPX_SCAN FOOTSW_OR 01 10
4 = 2
4 7
4 6
1 5
2
v S>MUTE 3 g
47 2
| 6a o~ 5 R163\p 1K 2
[65 6 v 129 BLM21AG121SN1 |
Ceo > R FooTaeNee 130 BLM21AG121SN1 b
67 E) RMIC UINE SEL L31 BLM21AG121SN1
Wy LINE_ L32 BLM21AG121SN1
D£F3.3 L33 BLM21AG121SN1
0 o gy
C231 C232 C237 C169
NIU NIU NIU NIU
D P o
RA5
10K £ RA8
RA6 c238 22K
10K DA'3.3 0.01 D D D
4 on 5 DA15 DA16 DA18
) D NIU NIU NIU

E Ic14
UPD800402GJ-211-UEN-A
=

2]



Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Main Board:

DA1 R3 ca
A8 155302 NIU  R1 NIU
—’VW‘&”—
o A
c8 cr
10/50 RS 100P c10 R213 c289
I+ A 6] 10/50 1K 10/50
H 7 ! N
L1 22K S v B> AuNL
BLM21AG102SN1 Ic18 8
JK2 R8 220 NJM14558M
YKB21-5290NBLM21AG102SN1 R9 220 R13 c13 Fe—el Ll DAz
AA L, DA NIU  R10 NIU InSEA | 188302
. 155302 47K
AUX IN WA b c3
) R214 0.1 ic1c
€ B Wy 1.5K NJM14558M
L6 c17
c24 BLM21AG102SN1 R17 100P c25 ;% A
0.1 gt W ) 10/50 R215  10/50
1 41 K N A
A A A A c22 29K . & v ) AUXUN_R
D A C1a "¢ R1a T R1s 10/50 IC1A
100P  100P 22K 22K NJM14558M
el | DA
e 188302
'8
R220
47K < R216
> 1.5K
Q19 ¢3.3
DTC114EUA A
L7
PE_CONT BLM21AG121SN1
R21 R160 AUX_INLD
A c297 Ic268 10 < NIU
c30  R22 c3t 0.1 €32 10/50 €33 10/50
00022 22K 150P TCTS66FU €35 0.1 €36 0.1 R23  C34
H NIU  NIU
TN+ +HT
L9 TC7S66FU A ) YWy |_
'8 NIU 15K 1 ca0 gy 100p |
WP7 R30 Wy 77 A ﬁ d 77 A
FROM ; 56K c43 R32 | R27 \ 410K
2 H 2] 10150 o0 < C44 1050 10K Wy
INPUT BOARD | 2 = AT v 1 G 2 EEE 15 i 2 N_IC5A
3 +H un g Lout = W ,
4 -t
C47_y | NIU casl 3 |
L63 IC3A 1 53 10/50 NIUT b C
BLM21AG121SN1 AK2923H R39 R40 RIN 16 it A NJM14558M 1
100 ROUT H
——A—
R38
R42 150KF(MF)| C56 9| SDTO 10K
C300 VCC_A A ~ 10/50 0 fg& veom 14 R4
NIU ? N MCK 11 ek R43 L4 | c57 NIL
D A 10KF(MF) 5 ksl 12 | 56k 10K T 100P
T c3B 13 Ben cs¢
c234 N AK2923H ” NIL
3.3
NIu pemt 2
A Icac e [ AKAE52 0.1
LRCK A H%
ADO
c67 DAO 777 A D
01 ADA_RESET 3.3
AK2923H
¢3.3 L17
BLM21AG121SN1
A ic7c
R51 R161 AUX_IN_RD>
c72 10 NIU
c73 RS2 c74 0.1 C7510/50 3 €76 10/50
NIU  NIU 150P €78 0.1 €790.1 RS3 €77
A AK2923H R G NIU NIU
TN+ +H
8 | W]
RS5 5 A x 15K A L ce2 yp 100p |
WP5 L18 csa R59 VW& A & J 77N
] BLM21AG102SN1 /50 22K c86 R62 R56 4 4 10K
2 “ ~ 10150 oo < C87 1050 10K WV
FROM 2 = T W 1 > 200 59 5 our s A 6 \_IC5B
MIC BOARD i K MIC_LINE_GAIN ICTA A I ° Co0- 5 1. :
°[e N MG LINESEL AK2923H| €93 10/50 NIUT ¢
l —LINE_ R66 ROUT 16—ttt NJM14558M 1
R162 2 VY
L A—4
1K c235 R65
01 R70 150KF(MF) c96 10K
VCC_A 6 10/50 14, R6¢
? Vv z “ veom rR71 2 L ] co7 NI
L24 D 10KF(MF) 5 +AT 10K < T 100P
T Ic78 €100 C101 cot
c236 AK2923H ” [£0.1 1/50 NIL
D C98 A NIU @ = ?I\
0.1 MCK > c105
A Bk AK4552 0.1
LRCK H%
AD1
DAY 777 A D
ADA RESETg
DT*&s
R130 <
1018W T ¢3.3
VCC_A
R131 R132
4TKF(MF) 4TKF(MI
>
+|
i IC20A R134
L c207 NJM14558M 56KF(MI
N 1050
%A
c206 €205 R133
10016 01 4TKF(MF)

22



Sep. 2007

CUBE-ST/CUBE-ST-R

c1 R2
10/50  2.2K

- e

)

Af

R
W35 >
1
7

I Ic2C
c12 ¢ 100/16 NJM4580M
10050 47 .
PHONE-L A
R6 L3 BLM21AG102SN1 K
10K R11 47 1720 L4 BLM21AG102SN1 i
22K R12 47 120 [
e—" =,
c18 R16 M
10650 22K T jgl_/\ PHONES
c20
0.0082 1L
c21 D1 vy
0.0082 NUD2 | o YKB21-5006
3 NIU c23
NIU D4 0.1
A NU N D T77 A
PHONE-R, -
L
7770 = A
A
R159
c284 1K
NIw PHONES {{—AM——
A
c38
47pP
R29 39K S PHONEL AMP_5V_L
+—N—
ca9 R35
4L 30K lLio ICOA 10150 1K c50
R 1 = A I} R37 c45
246 u c52 | 1u 10116
0/50 AIM14558M 0.1F %Hg
L10 BLM21AG102SN1
NP 2 pvop U L
g 10uH coLD
) Q2 2 fidr-! Lo4 4101 INN ouTn HQ T T o
o
, RN1442 DA AMP_5V L R4t \AJ2OK 3 | g o L9 cse SPL2_BLK
) MUTE ) R45 A S P L
S 5 6 L13
NIU 4 gﬁ:m PVDD 10uH °_GND HOT
Q4 7 > . 1
A A DTAT14EUA cosc o g T o
o o rosc zreno i | | 64 SPL1_RED
L BYPASS & ces
TPAZ000DTPW] 10/16 o_GND N
4 4 e c66
IC5C IcoC > 10116 W D2 D13
ce3 c110 /77 @ UDZS5.68 UDZS5.68
0.1 0.1
NJM14558M NJM14558M D777D
C69  C68 c70 cr /77 P GND
NIU 220 1u
R47 R50
A A 10K 120K
c80  Rs4 cs1
20P 180K 47P AMP_5V_R
R58 39K l R61
WA 72 PHONE-R NIU c83 _L
R60 C85 | 1u 10116
R63 cot R64 > B
HL 3K 6 N_IC9B 1050 1K co 120 BLM21AG102SN1
7z Y 11 11 L22
88 s| o~ & M 1 NP g PVOD 10uH GoLD
0/50 IM14558M 0.1F coq | 0. N . T A T °
%A AMP_5V_R REAA20K 3 | g 2. ces SPR2_BRW
) 2 Mgl 1 5 6 L25
) a3 e ] 4| SANy PR 10uH/;_7P_GND HOT SP R
RN1442 DAS ouTe e . 1o
H MUTE ) bt SN cosc g 1
) 3 R DTAT14EUA 21505 Zeanoft | | croz SPR1_ORG
BYPASS & c103
A A TPA2000DTPW] 10/16 P_GND N
4 < < 4 cto | c104
> > 1016 ) D17
AMP_MUTE . /7 7P_GND UDZS5.68 UDZS5.68
Q5 07770
DTC114EUA C107 C106 c108 C109 /77 B GND
D NIU 220P 1u
R74 R77
10K 120K (BG43x)
8
F)
c202
0.1
1C208 1c20C
F) NJM14558M NJM14558M
A

c208
A 1050

23



Sep. 2007 CUBE-ST/CUBE-ST-R

Circuit Diagram (Input, Mic Board)

'8  DA3
185302

"8 "8
L8 R25 Q1
JK3 BLM21AG1028N1 10K C39 2SK880GR
3
WP9
. 1
- L62 R31
™
R34
10KF(MF

1 R176
° 10KF(MF) %
D A
C257  C258
C307
10/50

INPUT BOARD

AwWN

R175
0.1 10KF(MF)

10/50 0.1

MIC BOARD

MIC/LINE 3 22 ({ ML SELECT
SELECT %O

DA6
'8 1SS302
SW1B P 1
SPUP192700
JK4 SW1A o A
L27 R81 SPUP192700 C115 R181
BLM21AG102SN1 100 1 10/50 47F(MF)
o 13 gt AM
H“
Jgsoz
€292 €301
c116 00022 0.1 § R84 § R182
100P NIUS 10K 47KF(MF)
) R85
1.5K
+ C303 € Q16
= 100/16 - 2SC4116¢
R88 C254
§ 10K A 220P
R183
] L28 R89 47KF(MF)
L57 BLM21AG102SN1 100
NIU — AAA— _ IH+ AN
H l l c304 c122 R184
DC121 T77 A €293 NIU 10/50 47F(MF) o
0 c120 0.0022 0306 o
100P 0. '8 %
2 1 DA19 3
188302 | |
D A DA7 A
155302 ] R186
18KF(MF)

24



Sep. 2007

TO
MAIN BOARD
WP7

Gl

DA20

CUBE-ST/CUBE-ST-R

155302 Y
A § '8
C251 R189
10/50 100K
N R79
THF 100K
R188
22K Q6
" DTC114EUA
co52 Ak 1
c112  27P
I A 0.1 R221
R179 I m 100K
) 6.8KF(MF) R83 68KF(MF VR1A
R87 100KB
YWt c119 6 3 | 5 | 22K RKO09L1120@
c118 2 10/50 cH1 > AT
—- coMm
220P — 1o+l 21 cHo VEE 2
T 31, N o nm 1/50(BP)
IC11A = TO
3R NJM14558M © VR1B
Q17| R180 ] RKO09L1120@ MAIN BOARD
2SC4116GR 100K
IC25 WP5
R185 g . 777 A TC4WS53FU |
10KF(MF) ] -
— AMA— Cc123 ) WP6
7[\ D 1/50(BP) 1],
4 F—wv— 3 S § 2
; R219 R91 c124 IC11B 4|3
5 2.7KF(MF) 68KF(MF) 27P R170 V C305 NJM14558M 5 ‘;
. 10KF(MF) 100/16 ML SELECT (K 6]a
5 A C298 €299 — —¢
R187 R171 NU o 01 L L C296
18KF(MF) 12KF (MF) + C113 0.1
£ 100/16
D777A 777D
C114 C126 A A A
10/50 0.1

25



Sep. 2007 CUBE-ST/CUBE-ST-R
Circuit Board (Panel, Pedal Board)

ofjle— o ——m 0o ——> o
| ofe
o
O [ :

> O o D O (o] o]

= C
o c

\O 00 J3MAA T33TR-38UI © M

26



CUBE-ST/CUBE-ST-R

Sep. 2007

27



Sep. 2007

CUBE-ST/CUBE-ST-R

Circuit Diagram (Panel, Pedal Board)

RER+3.3
R1 1k
R2 1k o
R3 1k SW1A (¢]
o
PANEL BOARD SR1712-0108-175F0A-N9-N o
R4 1k 2 R6
39 100 ° SW1iB
R5 1k 4 8\41@ AMA 5 SR1712-0108-175F0
R7 1k 20 o
L 65
VYV 75 ct R30
RS 1k 8 0.01 10k
RER*3.3 [V 92
R32 1k
. REF//7 REF| D
REF
VR1A
10KB LEAD_SELECT
a2 VOLUME
VOLUME 7"\
VOLUME _R9 ., 100 VoL
GAIN R10_Aan,_100 GAIl
DR RTT Aan,_100 DEL
GAIN EEX R12 AN 00 EEF|
M_DELEY R13 00 3 4 VR5-6 [
i 2 DR BASS _ RI4 V100 502 ZoOMITisvRa4
DELAY/REVERB M_BASS R15 \un 100 115y XCOM |4VR1-2
M_TREBLE R16_sn,_100 2| oy
) TREBLE _R17 oy, 100 131 9% REFRA+3.3
EFX \_MIDDLE _R18 1, 100 121 ox vee H
c2
01 RE
TREBLE 2 TREBLE onp L2
o c
B
) 1], 7
MIDDLE S INH VEE [H
777 REF pIC1 REF
c3 ©5 c7 co9 cn HD74HC4053P 7
BASS . 2 0.01 0.01 001 001 0.01
c4 €6 C8 C10 Ci12
0.01 0.01 001 001 0.01 c13 s
0.1
L
MIC/LINE
DELEY/REBERB VROA
i ) 10KB
MIC/LINE 2 M TREBLE VR1B VR2B VR3B VR4B VRSB VR6B VR7B VRSB V
TREBLE 1o 10KB 10KB 10KB 10KB 10KB 10KB 10KB  10KB  1I
»
) 10KB
MIC/LINE
BASS
D
777 REF

28




Sep. 2007

CUBE-ST/CUBE-ST-R

JKa L18 EXCELDR35V
5 L17 EXCELDR35V WP2 WP1
A-N9N 4 R24 0 1 1
GUITER I §2 — azsm 0o 21} J2
3 = R26 0 3 3
CH | = A%2% 3 3
o7 R27 A0 415 - 14
>y R28 0 5 = 5
O— Ro5 WA—5 5 = 5%
S R29 wA—2—6 15 6
73 71z
YKB21-5006
7770 )
(07P-SAN) (07P-SJN)
JK5 L19 EXCELDR35
5  L20 EXCELDR35
CN1 4
ki MIC/LINE 2 —
M 10, cH 3
r 94
EQJ—% 8
JE— TO
i 5 MAIN YKB21-5006 777D
4
Hr—: | wps
2
2
p
2+3.3 S11B-PH-K-S
RED RED GREEN RED RED
s TUNER | | LEFT | | CENTER | | RIGHT | | POWER |
LED1 LED2 LED3 LED5
L-710XSURD-E-SZ(RED) L-710XSURD-E-SZ(RED) L-710XVGD-E-SZ(GREEN)  LED4 L-710XSURD-E-SZ(RED)
77 REF L-710XSURD-E-SZ(RED)
DAF3.3 Q1 DAF3.3 DA3.3 DAY3.3
c14 N
RA-VB@ CN4
10/25 L2207 Z1 b DA'3.3 15 [
N W W\ @D 1‘; 14
7 R23 1213
RoB  VRIOB R20 R21 R22 NIU R31 1] 3]
1K 1.5k 1k 1.2k 10
0KB  10KB ! o lo TO
8
s | MAIN
§ § gj &g | CN4
5
| 41,
_l [ 315
2
sw2 DA'3.3 112
SKQKABDO10! 1
S15B-PH-K-S
TUNER SW ) C15  C16 Fisd
NIU 10725 =
E&7mm
7770
SW3A
NIU
_%.?\OL.
B35 22
7770

29



